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L5 d Pl 24VBAT-LTX 24V 1. 5Ah 36Wh
4 AR Chinese
Name of Sample | & & Li-ion Battery Pack 24VBAT-LTX 24V 1.5Ah 36Wh
English
B b5 1120060450
Sample No.
—f&kﬁ—‘ﬁ{i Snow Joe, LLC.
Consignor #
A S B IREEIE BN v PR 2
Manufacturer SUMEC Manufacturing Venture Co. , Ltd.
A ik eEE CChaiREEimasct R FanaET= I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
N E AT BEE (T RERysEmmEyt ARt
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
f TR . s
jﬁmhﬁ W, ARXE WA
ppearance Yellow and white Plastics cement shell
- 2, : s
i B4 2020-06-24 wrlALIE B 3 2020-06-29 ~ 2020-07-24
Accepted Date Test Date

Yo B e PEASEALL s AR Y el s AR i L AR AR SRR,
LR Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
R, RS ERS E ORI G TR s i i de s ﬁ%%ﬂm’ =T
ST/SG/AC 10/11/Rev. 6 Amend. 1 38. 3FR#EEK.
M4kt |The sample has passed the test items of UNITED NATIOJ‘(S
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and 1“& wia ST
Conclusion  |Amend.1 38.3 J{:H
ﬂJd{H;yJ(Dat) A A 1A e b o =~
ey A 75 A H it 2 Rechargeable Lithium Battery. / \\v* /l\ )0 g {1 Jf \zHLI:J f
7 _1\
N\ _(06)
Comment "
FI6 P45 bk / HR B S
Consignor 210032
Address Post Code
e a2 ;2 WAL ‘Ft% G )ﬁg
Approver: "& = Checker: Compiler:
IR

Title:

WM TR (Vice chief engineer)
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. 5 - g fi
Name of Test Standard requirement or The .
No. Kars Clausa Nurhbierof Standard Test Result | Conclusion | Remark
o B CCT i T iEin i g it sz
T EERL HEFWEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLIfH# 1
| A RIGT. 1 5 : A
Altitude UN Manual of Tests and Criteria nes dppendix 1 P;ﬁﬁd /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section .
38.3 Test T.1
BERE T RSN Wi
R i’;[']é%:—m})} ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 [ HLpt3E 2
2 » WEET. 2 : Fas
Thermal test UN :‘:’13[]118] of Tests and Criteria Siee Apperitix: 2 P;i%ed /
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.2
B&E Tl fYamiaEs s mieints
P HEFIE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | fLfff3% 3
3 Vibration ﬁ%ﬁj i o ol R eri See Appendix 3 ey /
anua{ 0 ests and Criteria h Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
BAE G RERyEmmiaEs R
ik HETFAED ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | L3 4
4 Shock ﬁ%ﬁT-‘L o  — See Appendix 4 i /
anual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
ﬁg?ﬁ%?ﬁ@ﬁ%ﬁﬁmﬁﬂﬁﬁ%mﬁ
&5 =fH» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLIHE 5
5 SR BT, 5 F{:gﬁxﬁpendix 5 ks /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
BAE CGCFRREDEHRENS Rk
e HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLfHZE 6
6 Tunsmek ﬁﬂﬁ?ﬁ i [ See Appendix 6 GLi /
! ‘dnua of Tests and Criteria . Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
BAE T mmRmEnmfEs RIEmis
E%Eﬂ ‘HF:;FJ'H}» ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 UL 7
7 Overcharge %ﬁl‘.? IET— See Appendix 7 A k% /
fanual of Tests and Criteria Perasad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
FAR Ok R RN W
g G H];;.?;:é!”g ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [L}f{5% 8 o
3 i . g L, S A i :
Foreod discharss (Vhamat ot ors vy M gy |
38.3 Test T.8
IR IFBENLIE - 21°C-25°C ; BRBRIRAE : /%

Test Environment

Ambient temperature:21°C—25C;Ambient humidity:/%

Condition
A )
Test Item
2 ERBHA 1.8 =
Subcontracted Test HaxkE | AR / R y
Condition Subcontracted | Name Post Code
Laboratory Wbk / &, 4% ,
Address Tel
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A% 1 BwE LA | R
No. Name of Test Items Altitude simulation
~ ) =7 S A
. o KRIEHT Befor AW G Afer -
il I e AB At | g gk | AR E | S0
Y Sample Status RE oA RE FF#4 9, JE | Mass Loss | Residual NE
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g AY % % Event
001 | illEsRn | 450.20 | 24.48 | 450.04 | 24.47 0. 04 99.96 | ©
[P
002 | el | 149.88 | 2444 | 449.78 | 24.44 0. 02 100.00 | ©
003 | jCCEER® | 449.67 | 24.52 | 449.56 | 24.52 0.02 | 100.00 | ©
-~
004 | oo im | 448.94 | 2459 | 448.82 | 24.58 0.03 99.96 | ©
005 | po BOCEERS | 449,45 | 2449 | 449.31 | 24.49 0.03 | 100.00 | ©
006 | o lCICERRm | 449,46 | 24.50 | 449.34 [ 24.50 0.03 | 100.00 | ©
007 | ppoiickdii | 450.53 | 24.49 | 450.41 | 24.48 0. 03 99.96 | ©
008 | plcicidmim | 449.50 | 24.53 | 449.35 | 24.52 0. 03 99.96 | ©
R EThis Sl)ﬂlceefli rLtlugiﬂtkionally

&ii: LR V-RA DR R-ALZL P-Aek O-F i, LAA. MR, TR . ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

4/11
5 9 A B 4 A AR
No. Name of Test Items Thermal test
Ha | Hanrs BB Befurs R Aler | 5 g a5k | | 4t
%5 Sample Status RE | %R mE FF#- W, /& | Mass Loss| Residual | JL%
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g A" 1% /% | Event
001 | joerrsdnb | 450,01 | 24047 | 419.60 | 24.21 0.10 98.94 | o
002 | jyeroedt | 419.78 | 2444 | 449.40 | 24.19 0.08 98.98 | o
003 | jeyeroet® | 449.56 | 24.52 | 449.14 | 24.25 0.09 | 98.90 | o
004 | joroeint | a8.82 | 2458 | 448.43 | 24.30 0. 09 98.86 | O
005 | poorepriri | 449.31 | 2449 | 448.94 | 24.23 0.08 | 98.94 | o
006 | ,paciCrfin | 449.34 | 24.50 | 448.91 | 24.24 0. 10 98.94 | o
007 | jpeceo®hit | 450.41 | 24.48 | 449.98 | 24.24 0.10 99.02 | o
008 | oot | 449.35 | 24.52 | 448.97 | 24.26 0. 08 98.94 | o
R AR This spalceeﬁir;)tle:ntkionally
Hix: LR V-RA DA R-RAL F-RK 0-Rik. LkA. LMK, L. AARX.
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B : BRRE LA | R
No. Name of TestItems | yibration
>) A 2E = ¥ gA | y
Pf%vﬁ:r 7#33'91#& RIS Before RIEJE After /ﬁ:%’bl% éﬁlj'#:‘ W, JE ,jf‘t/p@
Y5 Sample Status RE FHuE| RE FF 94w, J£ | Mass Loss | Residual %
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g IAY % Y% Event
ICYCTE AR, . .
00l | joerae s, | 449.80 | 24,21 449.78 | 24.20 0. 00 99. 96 0
1ICYCTE4 7 -
002 | |qeraE®ht | 449.40 | 2419 | 449.53 | 24.18 0. 00 99. 96 0
003 | |oencm®Rh | 449.14 | 24.25 | 449.31 | 24.24 0.00 | 99.96 | o
004 lycsE 2 448.43 | 24.30 | 448.55 | 24.28 0. 00 99. 92
1CYC Fully charged . * 2 ¢ v . 0
25CYCTE & A H P
005 | ppocrcic®m® | 448.94 | 24.23 | 449.09 | 24.09 0. 00 99. 42 0 :
006 | jpoiCimtsil | 448.91 | 24.24 | 449.17 | 24.23 0.00 | 99.96 0 |
007 | ool | 449.98 | 24.24 | 450.26 | 24.22 0.00 | 99.92 0 ]
rrs AP ;
008 | ooy A | 448.97 | 2426 | 449.21 | 24.24 0.00 | 99.92 0
j\‘Fp}g [:_This space intentionally /

left blank

%k LR V-RA D-ARK R-RE PR K 0-RiiR. LRA. LMK, LA, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 " A A B 4 AR ity
No. Name of Test Items SHaEk
S5 e ) SX ) o
/‘f.’f-‘}’,, ;]:_f_ o RIS AT Before RIEE After /ﬁ'ﬁjﬁk %ﬂ/;?:‘tﬁ.]i A,
g m: S o g | FHeE| RE FF %, /E | Mass Loss | Residual | L&
Sample Samps Shas Mass ocv Mass oCcv ocv Other
No. /g A% /g N 1% 1% Event
001 | (iERR | ag9.78 | 2420 | 449.98 | 24.20 | 0.00 | 100.00 | o
002 | oAl | 449.53 | 2418 | 449.67 | 24.17 0. 00 99.96 | o
003 | ook | 449.31 | 2424 | 449.45 | 24.24 0.00 | 100.00 | o
004 | joirmERN | 448.55 | 24.28 | 448.67 | 24.28 0.00 | 100.00 | o
005 | ppoirt®m | 449.09 | 24.09 | 449.26 | 24.08 0. 00 99.96 | o
006 | ppecie®hM | 44917 | 24.23 | 449.30 | 24.23 0.00 | 100.00 | o
007 | geoicicmanl | 450.26 | 24.22 | 450.35 | 24.21 0. 00 99.96 | o
008 | ppcict®fm | 449.21 | 2424 | 449.30 | 24.24 0.00 | 100.00 | o
DL s IiThiS spalcee“inhtlijlntkiunﬂll y

£ LR V-RA D-ARR R-3RZL F-Ae K 0-AMih. LAA. LMK, LB, LAeX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 MR B 4 AR S B o
No. Name of Test Items External short circuit
Hdh g A RRE M:j_ ili‘il%iiiire }i—'ﬂ‘bﬂﬂ.%
Sample No. Sample Status ’ C Other Event
ool lCYéLfgﬁ\{Pﬁzﬁged 58.5 0
002 IFY'}‘CEﬁiT;’tzngged 58.8 0
003 lCY(IJC;{‘Eﬁ?ﬁ;Eged 08. 4 0
004 1CYéC§Sﬁ§%Zﬁhgged 87.5 Q
s
005 zscéécgﬁ?zﬁhgged 97.5 g
—
006 zscégcltgﬁ?cﬁhiged 58.8 Q
ney 25032%5%?2&%;;@ 58,7 0
008 ZSCigcgﬁiﬁiézgziged 96. 9 0
DR E This space intentionally left

blank

Z%: D-fadk R-#ZL F—AR KO-k, ALK, LHEL.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 A IR B 4 AR Eiiginy
No. Name of Test Items Impact
#—f—;ﬁ:%ﬁ]% 7#'1:?0"91,7{& ﬁ-é’mﬁﬁlﬁ%\%ﬁ}i _;]‘\'_,f&'%%
Sample No. Sample Status e ExternﬁéTemperature Other Event
epmpp—
i LCYC 50% Capacity a4 1 Q
010 1CYICCY5%%50§f§m 23.4 Q
011 lCYICCYECO%E,OC%a?afi ty 25.0 Q
2 ICYICC lificoeesgﬁity 23.4 0
)
UL3 1cv1(‘::Y500af? O(iﬁjf ity 23. 4 0
v oy EL
s zsczs;ch Y5€0rx? Ogﬁa?a%ity 25.9 Q
OLS 2502\{5cCY5C09:,i ngi ty 24.0 Q
= =
016 25(:2‘(5(:L YSCO%S Ogﬁaﬁfi ty 24.7 0
=0
ULy 2502‘{5003{5%%50(;?&% ity 23.0 o
018 25CYC 50%7FHt 230 0

25CYC 50% Capacity

UTEEH This space ithle;lntkionally left

Fii: D-fRAR PR K O-RfR4R. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j 2 . AR B 4 AR yup Gl

No. Name of Test [tems Overcharge
Wty MRk Fe
sample No. Sample Status Other Event

019 1CY€:C;gﬁ$§E$gcd °

020 1CYéCESﬁ§tcﬁhiged 0

021 1CYéC§Sﬁ?zﬁjiged °

022 méclgﬁﬁfgﬁged °

023 z5c§gcgﬁ?§1$ged °

024 25052‘:&%?3?13%1 °

025 2ﬁc$gczgﬁ$§§ged °

026 25&20;3???,3%1 5
R This space intentionally left blank

Zii: D4k F-A2 K O-FMAR, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 8 M A B 4 AR il
No. Name of Test Items Forced discharge
a5 RS
Sample No Sample Status _};&%g‘
p ) P Other Event
1CYCHEATI T
027 1CYC Fully discharged 0
1CYCH G4 i
028 1CYC Fully discharged 0
1CYCHEAS I
029 1CYC Fully discharged 0
1CYCSE2 T e
030 16YC Fully discharged 0
1CYCSEAT R
031 16YE Pully discherged 0
1CYCSE 4Tl
032 1CYC Fully discharged 0
1CYCSEATH
033 1CYC Fully disehabesh 0
1CYCSE4 I
034 106 Rl Iyt scharged 0
1CYCSEA i,
035 1CYC Fully discharged 0
1CYCSE 4R
036 1CYC Fully discharged 0
25CYCTE4AS T R,
0317 95CYC Fully discharged 0
25CYCSE AL A
038 95CYC Fully discharged 0
; 25CYCTEATH
039 25CYC Fully discharged 0
25CYCTEAM AR
040 95CYC Fully discharged 0
25CYCTEAT AL
041 25CYC Fully discharged 0
25CYCHE AT,
042 95CYC Fully discharged 0
] 25CYCHE AT MH
043 95CYC Fully discharged 0
25CYCHEA: i
044 95CYC Fully discharged 0
25CYCHEARTH,
045 25CYC TFully discharged o)
] 25CYCFEA I
046 95CYC Fully discharged 0

Hix: D-MRAR F—AL KO-k, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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